



INNOVATIVE SOLUTIONS FOR CRITICAL ENVIRONMENTS

Valutek, Inc

220 South 9th St.

Phoenix, Arizona, 85034, United States

P +1 602.256.0540 | F +1 602.252.1972

valutek.com | quality@valutek.com

CERTIFICATE OF ANALYSIS

Product Category:	PE-Coated Polypropylene Non-Skid Shoe Cover
Part Number:	VTSHCVPLWNE-MD
Color Code of Stitch:	Yellow
Lot Number:	230825-100760
Sample Received Date:	08-18-2023
Manufacturing Date:	08-25-2023
Test Date:	08-18-2023

Page 1 of 1

Physical Inspection

Test Method: IEST-RP-CC003

1. Visual Inspection	Sampling	AQL	Result
Critical Defects	G2	AND	Pass
Major Defects	G2	4.0	Pass
Minor Defects	G2	6.5	Pass
2. Dimension Test	G2	4.0	Pass

Physical Properties

Test Method: IEST-RP-CC003

Test	Specification	Actual	Result
1. Weight			
PP + PE	80 ± 5 gsm	82	Pass
PVC Sole	480 ± 50 gsm	482	Pass
2. Length	11.3 ± 0.5"	11.6	Pass
3. Height	6 ± 0.5"	6.5	Pass
4. Sole Width	4.3 ± 0.5"	4.5	Pass

Notes:

Tested by:
Sunny Wu
QA Inspector

Approved by:
Vijendraan Venkitasalam
QA Manager

VT-QF-013